m 300 E-GS WP <1995><JP><748655>

INSTRUMENTS / LOCK SYSTEM
46363

Pos Part Number Description Additional Text Quantity
54611068044 SPEEDOM.BOX CPL.125/300 EGS'90 1.00
44611466000 IGNITION LOCK 7-P CEV 1.00



6 40011166200 KEY BLANK BLACK "T" GR 1.00
7 58111066151 * DECAL IGNITION LOCK 1.00
10 58011021100 INDICATOR LIGHT BLUE 12V ROUND 1.00
1" 58011024100 INDICATOR LAMP YELLOW 12V. 1.00
13 36111021000 PLUG 2.00
15 49111425000 BULB 12V 1,2W (W2X4,6D) 1.00
16 58111069000 SOCKET 1.00
18* 0015060123 HH COLLAR SCREW M 6X12 WS=8 2.00
20 54611020000 MASK BRACKET EGS '93 1.00
22 0021060003 Washer DIN9021-A 6.4 ONLY USA 2.00
23 41001052000 RUBBER SLEEVE D=12MM 2.00
24 56535035000 BUSHING 6,5 X 12X 9 2.00
25 0985060003 Self lock. nut DIN985-M6-A2 2.00
27 58011008000 GUIDE FOR BRAKE HOSE 1.00
28 0985050003 Self locking nut DIN 985 M5 1.00
29 0125050003 WASHER DIN0125-A 5,3 1.00
30 0912050123 AH SCREW DIN0912-M 5X12 1.00
31 56511188600 *SPEEDOM.CABLE M12/M12 945MM 1.00
35 58111052100 SPEEDOMETER DRIVE 748217(3,0) 1.00
36 58111052150 BRACKET FOR SPEEDOMETER DRIVE 1.00
37 58111053100 DRIVING DOG F.SPEEDOM.DRIVE'92 1.00

* = New part




